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Test Report for Industrial Filter Paper

3> 4n 5 Test No. 2024043001 05 H #ATest Date [2024-4-30
2/
4 # B #Product Date 2024-4-30 E5/A4s Paper WT3235CY1
Code/Grade
4 = #EProduct line PM3 # 5 % Worker No. 02
¥ A5 ¥ ib 7y ikAnETest | = SeAn/ESpecificati [0 4E ETest
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#i A HTest Items Unit Method/Standard |on Result
& %= /Grammage g/m: GB/T451. 2-2002 135+5 136
# A Z/Air permeability [L/mes GB/T5453-1997 12050 140
W K312 /Max Pore Size |pum SO 2942 <55 51

8. 2 & /Total Thickness |mm GB/T451. 3—-2002 0.50%0.05 0. 51
BHLAT# A /Uncur ed mN.m  |GB/T2679.3-1996 |>5 6
Stifness
Bl L5 HE /G ured mN. m GB/T2679.3-1996 |>7 7.6
Stifness
wf 4% & /Burst strength kPa GB/T454-2002 >200 270

it A B
Bl i A /Cured Burst| GB/T454-2002 >300 379
strength
-+ & =/Cured grammage |g/m: GB/T451. 2-2002 130*5 129
E R = /Nolatility % GB/T462-2003 3%2 2.7
* 5 G t

iﬁh"‘ orrugation mm GB/T451.3-2002  |0.25+0.05 0.23

F23E1°C, AAaxti® E50E2%,

Test Conditions:temperature23=X1°C, Humidity:50%2%

Air Permeability Test: Ap = 20Pa;
B % —/NEna R £ 5 R a9 FLAE R R KL,

%&iiRemarks
1. -
2. #HAREMK: /& £200Pa, 20cm FLAR o
3.  HiexANx KILRAE,
Bubble Method: The max.

Area of the test plate = 20cm

pore size is the figure corresponding to

the pressure difference when the first bubble appears

Bl Aim Z160°C, E4LatiE #4104

> o

Cured Tem. 160°C, Cured time 10 mins







